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EST 355 S.1 - PART LIST 18.02.2024

Sr. No. Part Name Part No. Qty. Sr. No. Part Name Part No. Qty.

1 SH Screw M10X20 _ DIN 912 181724 3 47.2 D Typ Handle - Bottom 191592 1

2 Small Flange  Ø45 191504 1 47.3 Self Tap Screw 4.2 x 22 311703 4

3 Clamp Washer Ø90 191505 2 47.4 Top Handle 191594 1

4 Abrasive Cutting blade * 191506 1 47.5 PH Self Tap 4.8 X 25 - Blunt Point - Black 191724 2

5 PH Machined Screw M5X25 191729 4 48 Cord Protector 191555 1

6 Spring washer M5 111708100 10 49 3COREX1.5MM2X2.1MTR.CE-IEC60227 CABLE * 191322 1

7 Plain Washer M5 101732100 10 50 Cord Clamp 191550 1

8 Wheel Guard 199928 1 51 Self Tap Screw 4.2 X 14 181701 2

9 Hexagonal screw with step M6x10 191509 1 52 Switch Lock On -  JIABEN  -CE 191311 1

10 Cross head Screw with step M6x10 191510 1 53 Soft Start Circuit * 191312 1

11 Anti-Vibration Pillar 191511 3 54 Suppressor 0.22 µF 111306101 1

12 Movable Guard protector pillar 191512 1 55 PH Machined Screw M5X25 191729 2

13 Movable Guard 199961 1 56 SH Screw M10X50 FT _ DIN 912 191728 1

14 Paper insert  ID 8 191514 2 57 HEX NUT M10 291714 1

15 Hexagonal Nylock Nut M6 141706100 2 58 SH Screw M6X10 191727 2

16 Spindle 191516 1 59 Pivot Shaft 191560 1

17 Woodruff Key 4X13 191517 1 60 Plain Washer M10 - Black 191559 2

18 Bearing 6203 2 RS (17-40-12) 190903 1 61 Nylock Nut M10 - DIN 985 191736 2

19 Gear Case Cover 190131 1 62 Torsional spring 191564 1

20 O ring  Ø52.5X1.5 - NBR 70 190311 1 63 Lock Pin 191568 1

21 Spindle Gear 1902247 1 64 O ring 5X1.5 191569 1

22 External Circlip A 16 441704 2 65 Ext. circlip C 6 181733 1

23 Ball Bearing 6000 2RS 420901 1 66 Rubber Ring 191525 1

24 Gear Case Machining 190129 1 67 Metal Base SA with Metal Pivot 199970 1

25 Internal Circlip B35 x 1.5 191730 1 68 Rubber Feet 190315 3

26 Ball Bearing 6202 DU   (15-35-11) - C3 191526 1 69 Allen key holder  190308 1

27 Washer ID 15.2 x 20 x 2 191731 1 70 Allen key 8 mm * 191575 1

28 Compression Spring 191528 1 71 Angle plate 191577 1

29 Bush - Gear Lock Pin 191529 1 72 Spring washer M10 191720 2

30 Gear Lock Pin 191530 1 73 Plain Washer M10 - Black 191559 2

31 Armature SA - 230V 199940 1 74 Vice plate 191578 1

32 Insulation Disc / Dust Washer 190409 1 75 Vice Pin 191586 1

33 Ball Bearing 6000 2Z - C3 190902 1 76 Split Pin_DIN_94_1983_3.2x25 191584 1

34 Bearing Cap 190314 1 77 Lead Screw (Rod Assembly) 199941 1

35 Baffle 190415 1 77.1 Lead Screw (191597) 1

36 PH Self Tap Screw 4.8X19     (80201279) 121774100 2 77.2 Handle for Lead Screw (190296) 1

37 Washer ID 5.1 x OD 11.4 x 1.2 1902125 2 77.3 Steel rivet 4.8X 24  (191737) 1

38 Field SA - 230V 199987 1 78 Leasd Screw Lock Bracket SA 199973 1

39 Motor Housing 190422 1 78.1 Leasd Screw Lock Bracket  (191581) 1

40 Brush holder 199939 2 78.2 Slotted spring pin 6 x32 - DIN EN ISO 8752  (191733) 1

41 Auto cutoff Carbon Brush pair 199986 1 78.3 Lead Screw Lock (190133) 1

42 Brush Holder Cap 190416 2 79 SH Screw_DIN 912_M8x25 101712100 2

43 PH MachinedScrew M5 X 50 191732 4 80 Spring Washer M8  101710100 2

44 Back Cover 190414 1 81 Plain Washer M8 101731100 3

45 PH Self Tap 4.2 X 16 161709100 2 82 Spark Guard 191557 1

46 SH Grub Screw M5x8 181703 2 83 Plain Washer M6 101709100 1

47 D Handle SA 199934 1 84 Spring Washer M6 101702100 1

47.1 D Typ Handle - Top 191591 1 85 Lock Pin Knob * 190410 1


